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ﬁ{ B ( testing explanation )
CARRAERER TRNE T EE.
This report is only applicable to the scope of the testing purposes.
2. A{ENARBERRFINERA K.
The results relate only to the items tested.
3. AREBRALK.
This report shall not be altered.
4. AFERALARNEHAE. BEERITENEELRK.
This report must have the special impression and measurement of GDJD.

5. RGANTBEIE, TEELLHARS.

This report shall not be copied partly without the written approval of GDID.

6. ALMERTA AN ZHETREH TAXGHTHENE

There testing result would only present the visual value taken at the scene within

specific conditions where out clients point.

AN AR (Contactiof the GDID) :
BATAR: JEFR %{ﬁﬁﬁ%ﬁﬁﬁ_&iﬂ
BRAMM: AATEHEATS VTR R g AMA A K75

Address:No. 7, 2nd Chuanggtu~Rd:;” High-tech Industrial Development Zone,

Maoming, Guangdong, China.
Y B2 4445 ( Postcode) : 525000
BXZWIE (Tel) : 0668-2812866
& E (Fax) : 0668-2812855
W FH 4 (Email) @ 472265578(@g a.com
2 db: wwwiiadingtech.com
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